



DocuSign Envelope ID: 25D8ACA4-F4C3-4D4B-A974-C8DA2614E456

SGS

 Tested For:
 Lindsey DeSalvo
 Phone:
 (440) 476-1920
 Received:
 11/23/2022

 Texstyle
 Fax:
 Completed:
 12/6/2022

750 East Main Street 7th Fl **Mobile:** Code: T

Stamford, CT 06902 **PO#: Test Report:** 3-49713-0

USA **Email:** lindsey.desalvo@rolleaseacmeda.com

Key Test: Acid Digestion

Client's Identification:

Lot No/Style: Anzio. Date of Mfg.: 2022. Composition: 100% Polyester with clear acrylic coating. Weight: 220 gsm. Thickness: 40mm. Product End Use: Roller Shades. Additional Information: Testing how much Antimony Trioxide is present is it less than 1,000 ppm (0.1%)

Test Performed at SGS North America, Inc. Fairfield Branch

Report No. 4987992-CH01-SD

Acid digestion -Analysis performed by ICP-OES / ICP-MS, and the test results is calculated by elemental antimony to the worst-case scenario-Flame Retardants (US and Canada)- specified to general consumer products-Total Antimony

1. Flame Retardants (US and Canada) - Specified to General Consumer Products

a) Antimony Trioxide

Test Method: Acid digestion. Analysis was performed by ICP-OES / ICP-MS.

Flame Retardants	Results (mg/kg)	Detection Limit	Reference Limit
Fiame Retainants	1	(mg/kg)	(mg/kg)
Antimony Trioxide#	157	50	1000
Conclusion	PASS		

Sample Description:

1. Anzio (White Textile Panel)

Note: ND = Not detected

NA = Not applicable

* = Exceeds the limit

#= The test result is calculated by elemental antimony to the worst-case scenario.

Remark: The limit is referenced in the consideration of below requirements.

FF Ver. 2021-03-09 10:35 Page 1 of

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not except parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com





COMMERCIAL PVC FREE



DocuSign Envelope ID: 25D8ACA4-F4C3-4D4B-A974-C8DA2614E456

SGS

 Tested For:
 Lindsey DeSalvo
 Phone:
 (440) 476-1920
 Received:
 11/23/2022

 Texstyle
 Fax:
 Completed:
 12/6/2022

750 East Main Street 7th Fl Mobile: Code: T

Stamford, CT 06902 **PO#: Test Report:** 3-49713-0

USA Email: lindsey.desalvo@rolleaseacmeda.com

Key Test: Acid Digestion

State / Country	Act/Regulation	Scope	Flame Retardant	Requirement
Canada	Canada Consumer Product Safety Act (S.C. 2010, c. 21) Schedule 2, Item 10 (CCPSA)	Products made in whole or in part of textile fibres	TDBPP/Tris	Prohibited
California	Superior Court of the State of California Case No. RG- 13667688 and RG-13673710.	PU Foam	TDCPP, TCEP, TCPP, TBB, TBPH, TPP, Penta-BDE, Octa-BDE, Deca-BDE, V6, MDPP, DBPP, TBPP	Prohibited ≤ 25 ppm (each)
California	Proposition 65 list (cancer type toxicity)		TMP	Prohibited
US	US Congress S.2811 'Children and Fire Fighters Protection Act of 2014' (not effective)	Children's Products, Upholstered Furniture	Antimony Trioxide, TBPH, SCCP, Deca-BDE, TBB, HBCD, TBBPA, TCEP, TCPP, TDCPP	≤ 1000 ppm (each)

Sample Photo(s):



FF Ver. 2021-03-09 10:35 Page 2 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com



ANZIO

COMMERCIAL PVC FREE



DocuSign Envelope ID: 25D8ACA4-F4C3-4D4B-A974-C8DA2614E456

SGS

 Tested For:
 Lindsey DeSalvo
 Phone:
 (440) 476-1920
 Received:
 11/23/2022

Texstyle Fax: Completed: 12/6/2022

750 East Main Street 7th Fl Mobile: Code: T

Stamford, CT 06902 **PO#: Test Report:** 3-49713-0

USA Email: lindsey.desalvo@rolleaseacmeda.com

Key Test: Acid Digestion

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified above.

-- DocuSigned by:

Jillian Guillem

12/6/2022

AUTHORIZED SIGNATURE SGS North America

FF /jab /dv

FF Ver. 2021-03-09 10:35 Page 3 of 3

The results contained in this report relate only to the item(s) tested. The test report shall not be reproduced except in full, without written approval from SGS North America.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/terms-e-document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for a maximum of 45 days only.

96 Allen Boulevard Suite D, Farmingdale, NY 11735 USA • Phone: (631) 293-8944 • Email: govmark.test.reports@sgs.com

